
 
 

FINAL (REVISED) 

Headworks Analysis and Local Limits Evaluation 

 

 

 

Prepared for: 

City of Cartersville Water Department 

June 2020 (Revised) 
 

 

 

 

 

 

 

 

 

 
 
 

5775 Peachtree Dunwoody Road, Suite D-250 
Atlanta, GA 30342 

 



 
 

 June 2020 
 

 

Hazen and Sawyer   |   Executive Summary i 

City of Cartersville Water Department 
Headworks Analysis and Local Limits Evaluation 
Pretreatment Program Update 

EXECUTIVE SUMMARY 

The City of Cartersville owns and operates the 15 million gallon per day (mgd) Water Pollution Control 

Plant (WPCP) located in Cartersville, Georgia. The City’s WPCP provides wastewater service to 

approximately 20,000 residents and businesses. The City’s collection system consists of 114 miles of 
[...]
method in lieu of the uniform concentration (UC) method to determine local limits. The UC method evenly 

divides the MAIL among SIUs by using the total annual average industrial flow. The IU contributory flow 

method allows a local limit to be developed based on the contribution of individual POCs from each SIU. 

Recommended local limits are summarized in Table ES-2.The recommended local limits for metals were 

selected based on the results of the UC method, the IU contributory flow method, and the current local limit. 

With the exception of chromium, all of the local limits for metals are recommended for an increase as a 

result of this headworks analysis update. Recommended local limits for arsenic, cadmium, copper, cyanide, 

lead, mercury, and selenium are based on the UC method. Recommended local limits for molybdenum and 

nickel are based on the IU contributory flow method. The recommendation for zinc is based on both the UC 

and IU contributory flow method, as the results are identical. Zinc is present in all of the industrial 

discharges. A limit is not recommended for silver as there is not a basis for a MAHL. 

Table ES-2:  Summary of Recommended Local Limits 

Pollutant 

Uniform 
Concentration 

Local Limit, 
mg/L 

IU 
Contributory 
Flow Local 
Limit, mg/L 

Current 
Local Limit 
(1999-2018), 

mg/L 

Recom-
mended 

Local Limit 
(2018), mg/L 

Recom-
mended 

Local Limit 
Type 

Local Limit 
Change 

Indicated by 
“” 

Arsenic 0.185 1.9 0.02 0.185 
Uniform 

concentration 
 

Cadmium 0.105 0.57 0.01 0.105 
Uniform 

concentration 
 

Chromium 3.43 6.35 0.67 0.67 
Current 

local limit 
 

Copper 1.53 1.54 0.11 1.53 
Uniform 

concentration 
 



 
 

 June 2020 
 

 

Hazen and Sawyer   |   Executive Summary iii 

City of Cartersville Water Department 
Headworks Analysis and Local Limits Evaluation 
Pretreatment Program Update 

Table ES-2:  Summary of Recommended Local Limits 

Pollutant 

Uniform 
Concentration 

Local Limit, 
mg/L 

IU 
Contributory 
Flow Local 
Limit, mg/L 

Current 
Local Limit 
(1999-2018), 

mg/L 

Recom-
mended 

Local Limit 
(2018), mg/L 

Recom-
mended 

Local Limit 
Type 

Local Limit 
Change 

Indicated by 
“” 

Cyanide 1.17 5.90 0.13 1.17 
Uniform 

concentration 
 

Lead 0.47 0.64 0.12 0.47 
Uniform 

concentration 
 

Mercury 0.0028 0.03 0.002 0.0028 
Uniform 

concentration 
 

Molybdenum 0.146 0.23 0.13 0.23 
IU 

contributory 
 

Nickel 0.47 0.52 0.26 0.52 
IU 

contributory 
 

Selenium 0.23 0.34 0.02 0.23 
Uniform 

concentration 
 

Silver ---- 9.24 0.7 ---- No limit  

Zinc 1.18 1.19 0.3 1.18 

Uniform 
concentration 

and IU 
contributory 

 

Phenol 13.8 16.5 2.13 2.13 
Current 

local limit 
 

BOD5, summer 1,007  300 / 850 300 / 850 
Current 

local limit 
 

TSS 1,076  300 / 1,500 300 / 1,500 
New 

local limit 
 

COD   750 / 2,500 750 / 2,500 
Current 

local limit 
 

Ammonia, 
summer 

      

TKN       

Phosphorus       

O&G-AV 
(FOG) 

  100 100 
Current 

local limit 
 

O&G-TPH   
Narrative 
standard 

100 
New local 

limit 
 

pH   5.5 – 10.0 5.5 – 10.0 
Current 

local limit 
 

Flashpoint   < 140°F < 140°F 
Current 

local limit 
 

Temperature   < 150°F < 150°F 
Current 

local limit 
 

 

 



 
 
 
  

 

Hazen and Sawyer   |   Table of Contents iv 

City of Cartersville Water Department 
Headworks Analysis and Local Limits Evaluation 
Pretreatment Program Update 

Table of Contents 

Executive Summary i 

1. Introduction 1-1 

1.1 Scope of Work 1-1 

1.2 Description of Wastewater Treatment System 1-1 

1.3 Summary of Pretreatment Regulations 1-3 

1.4 Headworks Analysis Definitions 1-3 

1.5 Current Local Limits 1-4 

2. Summary of Industrial Users 2-1 

3. Headworks Analysis Data Summary 3-1 

3.1 Metals 3-1 

3.2 Conventional Pollutants 3-2 

3.3 Whole Effluent Toxicity 3-8 

3.4 Collection System 3-8 

4. Maximum Allowable Headworks Load 4-1 

4.1 Pollutant Removal Efficiency 4-2 

4.2 Uncontrollable Load Determination 4-3 

4.3 WPCP Design Capacity 4-4 

4.4 Water Quality Based Headworks Load 4-4 

4.5 Inhibition Based Headworks Load 4-6 

4.6 Biosolids Quality Headworks Load 4-7 

5. Local Limits Evaluation 5-1 

5.1 Summary and Basis of MAHL 5-1 

5.2 Summary of MAIL 5-1 

5.3 Development of Local Limits 5-2 

5.4 Suggestions for Further Study 5-9 

6. References 6-1 

 

 



 
 
 
  

 

Hazen and Sawyer   |   Table of Contents v 

City of Cartersville Water Department 
Headworks Analysis and Local Limits Evaluation 
Pretreatment Program Update 

List of Figures 

Figure 1-1:  Illustration of Headworks Analysis Components 1-4 

 

List of Tables 

Table 1-1:  Summary of NPDES Effluent Permit Limits 1-2 

Table 1-3:  Summary of Previous (1996) and Current (1999 – Present) Local Limits 1-5 

Table 2-1:  Summary of Significant Industrial User Category Type and Monthly Average Flow 2-1 

Table 3-1:  Summary of Influent Data 3-3 

Table 3-2:  Summary of Effluent Data 3-4 

Table 3-3:  Summary of Sludge Data by Mass 3-5 

Table 3-4:  Summary of Sludge Data by Concentration 3-6 

Table 3-5:  Summary of Domestic Data 3-7 

Table 4-1:  Summary of Applicable Pollutant Limit Criteria 4-1 

Table 4-2:  Basis of Selection for Pollutant Removal Efficiency through WPCP Process 4-2 

Table 4-3:  Basis of Selection for Domestic Contribution 4-3 

Table 4-4:  Summary of Allowable NPDES and Influent Design Loads 4-4 

Table 4-5:  Summary of Condition-Specific Allowable Water Quality Based Headworks Loads 4-6 

Table 4-6:  Summary of Allowable Inhibition Based Loads 4-7 

Table 4-7:  Summary of Allowable Biosolids Loads 4-8 

Table 5-1:  Summary of Allowable Headworks Loads 5-1 

Table 5-2:  Summary of MAHL, Domestic Load, Hauled Waste, and MAIL 5-2 

Table 5-3:  Summary of Recommended Local Limits 5-3 

Table 5-4:  Summary of Maximum Allowable Industrial Load Scenarios for BOD5, TSS, and             
Ammonia 5-6 

Table 5-5:  Summary of Maximum Significant Industrial User Conventional Pollutant Contribution 5-8 

 

  



 
 
 
  

 

Hazen and Sawyer   |   Table of Contents vi 

City of Cartersville Water Department 
Headworks Analysis and Local Limits Evaluation 
Pretreatment Program Update 

Appendices 

A Summary of Metal and Conventional Pollutant Monitoring Data 

B Headworks Analysis Calculations 

C Local Limit Calculations for Industrial User Contributory Flow Method  

D Summary of Headworks Analysis Model and Local Limits Results  

E Headworks addendum Sludge Loading Calculations 

 

  



 
 
 
  

 

Hazen and Sawyer   |   Table of Contents vii 

City of Cartersville Water Department 
Headworks Analysis and Local Limits Evaluation 
Pretreatment Program Update 

List of Acronyms 

ACF Acute conversion factor 

BOD5 Biochemical oxygen demand, 5-day 

CCC Criterion chronic concentration 

CCF Chronic conversion factor 

CMC Criterion maximum concentration 

COD Chemical oxygen demand 

CWA Clean Water Act 

DMR Discharge monitoring reports 

DO Dissolved oxygen 

EPA United States Environmental Protection Agency 

EPD Georgia Environmental Protection Divisions 

FOG Fats, oils, and grease (animal vegetable fraction) 

gpd Gallons per day 

HASL Headworks analysis sludge addendum 

IAT Industrial allocation table 

IU Industrial user 

IUP Industrial user permit 

lb/d Pounds per day 

MAHL Maximum allowable headworks load 

MAIL Maximum allowable industrial load 

MDL Minimum detection level 

mgd Million gallons per day 

mg/L Milligram per liter 

NOEC No observed effect concentration 

NPDES National Pollutant Discharge Elimination System 

O&M Operation and maintenance 

POC Pollutant of concern 

POTW Publically owned treatment works 

PPA Priority pollutant analysis  

RCRA Resource Conservation and Recovery Act 

SIU Significant industrial users 

SSO Sanitary sewer overflow 



 
 
 
  

 

Hazen and Sawyer   |   Table of Contents viii 

City of Cartersville Water Department 
Headworks Analysis and Local Limits Evaluation 
Pretreatment Program Update 

List of Acronyms 

SUO Sewer Use Ordinance 

TKN Total Kjeldahl nitrogen 

TP Total phosphorus 

TPH Total petroleum hydrocarbon 

TSS Total suspended solids 

UC Uniform concentration 

WET Whole effluent toxicity 

WLA Wasteload allocation 

WPCP Water pollution control plant 

WQS Water quality standards 

  

 

 

 



 
 
 
 

 

Hazen and Sawyer   |   Introduction 1-1 

City of Cartersville Water Department 
Headworks Analysis and Local Limits Evaluation 
Pretreatment Program Update 

1. Introduction 

The City of Cartersville owns and operates the 15 million gallon per day (mgd) James R. Stafford Water 

Pollution Control Plant (WPCP) located in Cartersville, Georgia. The City’s WPCP provides wastewater 

service to approximately 20,000 residents and businesses. The City’s collection system consists of 

114 miles of sanitary sewer ranging in size from 8 to 48 inches and five sanitary sewer pump stations. The 

City manages the Industrial Pretreatment Program for industrial users (IUs) discharging to the collection 

system.  

1.1 Scope of Work 

The City of Cartersville is required to update their Industrial Pretreatment Program per the requirements of 

National Pollutant Discharge Elimination System (NPDES) permit GA0024091 upon renewal in 

March 2018. The current NPDES permit expires on February 28, 2023. The City commissioned Hazen and 

Sawyer (Hazen) for technical assistance in preparing an updated headworks analysis model and local 

limits evaluation. The scope of work included data review and compilation, preparation of the headworks 

analysis mass balance model, and determination of local limits.  

1.2 Description of Wastewater Treatment System 

The City’s WPCP is rated for 15 mgd of treatment capacity. The WPCP was originally constructed in 1967. 

The WPCP has undergone four major upgrades since original construction, with the most recent upgrade 

being completed in 2008. The current average day flow is approximately 7 mgd. The existing treatment 

process consists of influent screening and grit removal, activated sludge biological treatment, final 

clarification, chlorination, and dechlorination. Many of the plant’s facilities are nearing the end of their 

anticipated service life with 25 to 30 years of service. Treated effluent is discharged to the Etowah River. 

Plant residuals are currently aerobically digested, dewatered, and land applied via Class B land application. 

Table 1-1 provides a summary of the average monthly effluent permit limits for the Cartersville WPCP, 

effective March 1, 2018. The NPDES permit contains effluent limits for 5-day biochemical oxygen demand 

(BOD5), dissolved oxygen (DO), and ammonia on a seasonal basis, total suspended solids (TSS), total 

phosphorus (TP), pH, fecal coliform, and total residual chlorine. The NPDES permit includes three effluent 

limits milestones to allow for a phased approach to the new phosphorus limit. The City’s NPDES permit 

does not contain limits for metals. Whole effluent toxicity (WET) must be reported at the no observed effect 

level (NOEC). 

 

 

 



 
 
 
 

 

Hazen and Sawyer   |   Introduction 1-2 

City of Cartersville Water Department 
Headworks Analysis and Local Limits Evaluation 
Pretreatment Program Update 

Table 1-1:  Summary of NPDES Effluent Permit Limits 

Parameter 1 Unit 

B.1 Limit for 
24 Months 

From Effective 
Permit Date 

Monthly Average 
(Weekly 
Average) 

B.2 Limit for 24 to 
46 Months From 

Effective 
Permit Date 

Monthly Average 
 (Weekly Average) 

B.3 Limit for 
46 Months From 

Effective Permit Date  
Monthly Average 
 (Weekly Average) 

Flow mgd 15 (18.75) 15 (18.75) 15 (18.75) 

BOD5  
(June – September) 

mg/L 10 (15) 10 (15) 10 (15) 

BOD5  
(October – May) 

mg/L 20 (30) 20 (30) 20 (30) 

TSS mg/L 20 (30) 20 (30) 20 (30) 

Ammonia  
(June – September) 

mg/L 2.0 (3.0) 2.0 (3.0) 2.0 (3.0) 

Ammonia  
(October – May) 

mg/L 5.0 (7.5) 5.0 (7.5) 5.0 (7.5) 

Fecal coliform cfu / 100 mL 200 (400) 200 (400) 200 (400) 

Total residual chlorine ug/L 0.14 (0.14) 0.14 (0.14) 0.14 (0.14) 

Total phosphorus mg/L Report ---- 1.0 (1.5) 

Total phosphorus kg/d ---- 324 (405) 57 (71) 

pH s.u. 6 .0 – 9.0 6 .0 – 9.0 6 .0 – 9.0 

Dissolved oxygen  
(June – September) 

mg/L 6.0 6.0 6.0 

Dissolved oxygen 
(October – May) 

mg/L 5.0 5.0 5.0 

Orthophosphate mg/L Report Report Report 

Organic nitrogen mg/L Report Report Report 

Nitrate-nitrite mg/L Report Report Report 

TKN mg/L Report Report Report 

Whole effluent toxicity ---- Report NOEC Report NOEC Report NOEC 

BOD, long term mg/L Report Report Report 

1 NPDES Permit limits effective March 1, 2018 to February 28, 2023. 

 

 

 



 
 
 
 

 

Hazen and Sawyer   |   Introduction 1-3 

City of Cartersville Water Department 
Headworks Analysis and Local Limits Evaluation 
Pretreatment Program Update 

1.3 Summary of Pretreatment Regulations 

The National Pretreatment Program implements Clean Water Act (CWA) requirements to control pollutants 

of concern (POCs) that are discharged to publicly owned treatment works (POTWs). The Environmental 

Protection Agency (EPA) promulgated 40 CFR 403 General Pretreatment Regulations for Existing and 

New Sources of Pollution to regulated pretreatment and discharges to collection systems. The Georgia 

Environmental Protection Division (EPD) has developed pretreatment regulations consistent with 

40 CFR 403. Rules 391-3-6-.08 and 391-3-6-.09 of the Georgia Administrative Code contain specific parts 

related to pretreatment. 

A POC is defined as any pollutant reasonably anticipated to be discharged to a POTW in sufficient 

amounts to interfere with the treatment and collection system. POCs include organic and inorganic priority 

pollutants and plant-specific parameters. POCs include metals (priority pollutants), ammonia, TSS, and 

BOD5. Plant specific (e.g., conventional) parameters include total Kjeldahl nitrogen (TKN), total 

phosphorus, the total petroleum hydrocarbon (TPH) fraction of total oil and grease, and the animal 

vegetable fraction of total oil and grease, which is commonly referred to as fats, oils, and grease (FOG).   

POTWs must develop and enforce specific limits on prohibited discharges or demonstrate that limits are 

not necessary (40 CFR 403.5(c)(1)). Local limits must be defensible and technically based. POTWs must 

develop local limits based on site-specific conditions to include compliance history with NPDES permit 

limits (if applicable), receiving stream water quality standards (if applicable), wastewater treatment 

efficiency, sludge disposal, operation and maintenance (collection system and wastewater treatment 

facility), and worker health and safety (EPA, 2004). Local limits are typically re-evaluated every five years in 

accordance with the NPDES permit cycle or if significant changes have occurred in the system that would 

warrant a re-evaluation (e.g., a treatment plant expansion or process change). Industries are obligated by 

40 CFR 403 to comply with all federal, state, and local pretreatment regulations to discharge POCs. 

The pretreatment regulations also require states and POTWs to control POCs that may cause pass 

through or interference with the wastewater treatment process or sludge disposal. Per 40 CFR 403.3(k), 

pass through or interference either inhibits or disrupts a POTW’s treatment processes, operation, use, or 

disposal or causes a violation of any NPDES permit requirement. Under federal law, POTWs are required 

to monitor and enforce these prohibitions. Georgia Rule 391-3-6-.08 also mandates that POTWs develop 

and enforce specific limits to implement specific discharge prohibitions and prevent pass through or 

interference.  

1.4 Headworks Analysis Definitions 

A headworks analysis provides the technical basis for the development of local limits in a Pretreatment 

Program. Figure 1-1 provides an illustration of the components of a headworks analysis mass balance. The 

maximum allowable headworks load (MAHL) is the most stringent load calculated for an individual POC 